DG3600E+BiRXFE BA 4 &

el
)

|y

,,,\;‘ .
Gy "
&9
ey w5 g % ® X &FK p g % =
CODE DESCRIPTION DESCRIPTION QTY. MARK
1 2ED3104 UD1784mAL A BRI ZH H ¥R R UD178 diesel engine 1 kB ...
2 3C61010 BRIRERIE Regulator stay 1
3 3C61009 BRIRER Regulator 1
4 3527060122 H B L IRETM6x12 Screw M6*12 8
5 3521100401 LEBEM10X40(H) Bolt M10x40 6
6 3B0103005 HERR A Muffler washer 1
7 3C2236001 HER(TME) muffler 1
8 3535081 THE (H) P8 washer ®8 6
9 35831082 BMBE (K )08 spring washer ®8 6
10 3S13081 HHEZIRE (B8 ) M8 Nut M8 3
11 3522060141 SRR (H ) M6x14 Bolt M6x14 3
12 3C61006 HohiEE (&) pipe joint 1
13 3B0101001 HUhRE Drain plug 1
14 3B0101002 HURIRE SR 5 (4) washer 2
15 3C61004 HUhE IR RS oil pressure alarm 1
16 3MDG36 LE5h3.OKWHED R EAR panel assy 1 3%k E /B E/DC. ...
17 3JDG36L SKWEEATLZE (N ER) Frame 1 GIpi: 3]
18 3831062 BMBE (K )06 spring washer ©6 1
19 3835061 THE (H)P6 washer ©6 1
20 3C5230003 sk 15CM Grounding wire 15CM 1
21 3839061 WRAE (B ) 06 gasket 06 1
22 3831103 HIE (R) (SF) 10 gasket @10 1
23 3813061 SEXER (H ) M6 Nut M6 11
24 3527040082 B LIR4T (%) M4x8 Screw M4*§ 4
25 3528030082 SUSKIR4T () M3x8 Screw M3*8 4
26 3C61008 BRI 2R 1
27 3511042 ZEAARE (¥ )M Nut M4 2
28 3C61007 BBk 1
29 3C61001 SR 1807250 ( XXk ) 1
30 3S11101 LZEAA/ESY (A )MI0 Nut M10 14
31 3831102 BBE () 010 spring washer ®10 14
32 3835101 TEE (A ) P10 washer ®10 14
33 3JPJ05002 SKWEEH LR L H I combined foundation 1
34 3C3106 BER shock absorber 4
35 3C13004 bi:k - fuel tank cup assem 1
36 3C19009 S/ IR AR filter cup 1




37 3527050082 HELR4T (¥ ) M5x08 Screw M5*08 2

38 3C13001 SR fuel marker 1

39 3C1212 SHFE11.50 fuel tank 1 ik e
40 3C1402 TER cover board 1 ke
41 3822060251 EZIR4E (B ) M6x25 Bolt M6x25 8

42 383606118 RELE (B ) P6xP18 washer d6 8

43 380201028 BERR Shock absorber 8

44 380201027 SRR E Air gover collar 8

45 3B0111014 HWHEDT.S Fuel pipe 1

46 3B0111013 WoRE R Clamp 2

47 3B0111007 EhE 4.5 Fuel retum pipe 1

48 3B0111006 5 &+ Clamp 2

49 3B0111016 YeshimiEes Filter element assem 1

50 3B0111015 E::prbig- oy Fuel filter gasket 1

51 3C13013 BRiER B HB co ion gasket B 1

52 3C13011 BRIBEE(%F) co ion board 1

53 3B0111012 ORZEE13.2*1.8 O-ring 13.2x1.8 1

54 3B0111011 AT X Fuel tank cock assem 1

55 11032 3. 2KWEHLE B P190*120 alternator assem ®190%120 1 DE RV EESEN:E I
56 3522080351 R824 (B ) M8x35 Bolt M8x35 4

57 3514062 RPRT (¥ ) M6 wing nut 2

58 3JPJ01002 BIRER Fixation of power supply 1

59 3JPJ03003 SemAH B4

60 3C5120012 20AHE Battery 20AH 1

61 3JPJ02002 iR

62 3C5210500 BiE% ( B ) 500MM 1

63 35220500 BifL (L& ) 500MM 1

64 3522060121 SRR (B ) M6x12 Bolt M6x12 1

65 3522080121 SRLIR4E (B ) M8x12 Bolt M8x12 1




3.2KWH il B ALV 18 MEE

FF m 5 % W B X & W B & =

5 CODE DESCRIPTION DESCRIPTION QTY. REMARK

1 3C4101002 |SKwEEH BTG = alternator front cover

2 2B0321 3. 2KW1IH#E 5 F B A p190%95 rotor assy 1 mﬁﬁﬁﬁFﬁﬂjm%
Wi}

3 3531102 EEP10 spring washer ¢10 1

4 383610126  |MMAKFEPH10*p26 plain washer $p10*¢26 1

5 3522102202  [M102 % FiR#£220 ROTOR FOR BOLT 1

6 2A0321 3. 2KWAHER TE F B A p190x95 stator assy 1 RIEBRESNRER

7 3C42620085 |8 #l3H%620*85 protection board 1

8 3C4102003 |SKwERHL/EiRE alternator end cover 1 ¢ 190

9 3531061 HEG6 spring washer ¢6 4

10 | 3522061402 /S i 5% 22 8R4 M6*140 flange bolt M6*140 4

11 3C61015 R connection pole 1

12 3535051 THH5 plain washer¢5 2

13 3531051 PS5 spring washer ¢5 2

14 3511051 ANBERFMS nut M5 4

15 | 3522050121 |E2LERIEM5*12 flange bolt M5*12 2

16 3C61012 5KwAVR AVR 1

17 | 3S22050121 |E2L#RIEM5*12 flange bolt M5*12 2

18 3C61014 ol 5kw carbon brush 1

19 3522050161 |3EZIR#MS5*16 bolt M5*16 1 !

20 3C4103002 |5Kw/Eim== rear cover 1 BERENTERE

21 3522050121 |3EZIR#EMS5*12 flange bolt M5*12 2 BRRENTEE

F1 H1:|




1. th#h %4k CYLINDER BLOCK ASSEMBLY

=2 % 5 £ ™ BENEH B B ;3

5 CODE DESCRIPTION DESCRIPTION QTY. REMARK

1 3B0101001 |HUHIRE Drain plug 1

2 3B0101002 |HUHIRER Oil plug seal assem 1

3 3562304508 |iHF SG30x45%8 Oil seal SG 30x45x8 1

4 380201004 |Eh%HFE Crankcase 1

5 3B0101005 |2 2R EF 4 Fuel controller assem 1

6 3B0201100 |#lMR Oil filler cap assy 1

7 35720794108 |R¥t5h&7941/8 Needle bearing 7941/8 2

8 3B0101008 |MUMREERE (2) Stud plate (short) 1

9 3B0101009 |BimREZEEE (k) Stud plate (long) 2

10 | 3B0101010A |[BEHZR#S0.1 Fuel injection pump gasket0.1
3B0101010B |BUMERERE 0.2 Fuel injection pump gasket0.2
3B0101010C |WiHEEF0.3 Fuel injection pump gasket0.3 When necessary e
3B0101010D ([BUHERZEFH0.4 Fuel injection pump gasket0.4 wERmE
3B0101010E [BUBMERE K05 Fuel injection pump gasket0.5

11 3B0101011 |BimRZHBE Seal gasket 1

12 3B0101012 |BURRBEIR Seal plate 1

13 3512062 EZIEFM6 Nut M6 2

14 380101014 |LL¥Ef Retainer 1




15 3535082 TS Washer 1

16 | 3522080122 |#R#EMS8x12 Bolt M8x12 1

17 | 3S723794115 |&R4THAA37941/15 Needle bearing 37941/15 1

18 3B0201018 |SELEBHE (8F) Cylinder head stud (short) 2

19 3B0201019 |SEHBE/RH Cylinder head washer 4

20 380201020 |SEEIRF (&) Cylinder head nut (short) 2

21 | 3B0201021A |SEZ#H0.1 Cylinder head gasket0.1
3B0201021B |SEE# 0.2 Cylinder head gasket0.2
3B0201021C || E#F0.3 Cylinder head gasket0.3 When necessary WERTE
3B0201021D |SELE®E 0.4 Cylinder head gasket0.4
3B0201021E [KRE=ZEHFH0.5 Cylinder head gasket0.5

22 380201022 |SEEIRF (k) Cylinder head nut (long) 2

23 380201023 [SELZHIREH (k) cylinder head stud (long) 2

24 3B0201024 |ZEHE Ring 1

25 | 3B0201025A |ZRE{E# 501 Ring gasket0.1 hen necessary I
3B0201025B |ZEHEBE&E 0.2 Ring gasket0.2

26 | 3522060142 [EZIBMEMEx14 Bolt M6x14 1

27 3B0201026 |3 X4k Air gover 1

28 380201027 [SIXAREE Air gover collar 1

29 3B0201028 |fRRE&ER Shock absorber 1

30 3B0201029 |fRE&X Shock absorber seat 1

31 | 3521100202 |#E#EM10%20 Bolt M10x20 2

32 3531102  [3##B P10 Washer 2 NP

33 3535102  |F&EP10 Washer 2

34 3B0101030 |#E= Cover 1

35 | 3B0110008C |OF: % iE26*3.55 O-ring 26x3.55 1




2. fil& . X CYLINDER BLOCK COVER ASSEMBLY

b

F % 5 £ ™ HXEH ¥ R ;3
& CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0202001 |HhEmFEEEA Crankcase gasket 1

2 357106206  |3R 376206 Bearing 6206 1

3 3B0202003 |&BhAE Main bearing 1

4 355108012  |RE{ufH8x12 Pin 8x12 2

5 3B0102005 |4RIEES Plunger 8 3

6 3B0202006 |MiEHFEE Crankcase cover 1

7 3562304510 [t SG 30x45x10 Oil seal SG 30x45x10 1

8 3522080382 |#R#M8x38 Bolt M8x38 15

9 380102009 |HRAAIRE Plug 1

10 3B0201100 |#lBR Oil filler cap assy 1

11 | 3B0110008C |OF.ZEZtE26*3.55 O-ring 26x3.55 1




3. S =S MK CYLINDER HEAD ASSEMBLY

F w5 £z ® HENER B B & 3
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0203001 [#HSAZRKE Air intake gasket 1
2 3B0203002A |SELHEZBH(IMAITIE) Cylinder head 1
3 380203003 [#S[] Intake valve 1
4 380203004 |HESIT] Exhaust valve 1
5 3B0103005 [HEZREH Silencer gasket 1
6 355104008  [FEfI4H4x8 Pin 4x8 1
7 3B0103007 |SI%ELE Valve spring washer 2
8 3B0203008 |=K[1##E Valve spring 2
9 3B0203009 |1 EE Valve spring retainer 2
10 | 3B0203100A |SITEEEK(MAITE) Rocker arm assy 1
11 380103011 |SIMEEXERERE Rocker arm bolt 1
12 380203012 |SITETER Valve adjusting plate 2
13 380203013 |KIT4k Cotter 4
14 3512062  [sEi@RMe Nut M6 2
15 3B0103015 |WimEsER Nozzle retainer 1
16 3B01030161 |WiHMME AR H0.1(MNKITE) Fuel nozzle gasket0.1
3B01030162 |WiMMEERR H0.2(MNKITE) Fuel nozzle gasket0.2
3B01030163 |M%;HMHHZEE 50.3(MNKITE) Fuel nozzle gasket0.3 hen necessa| f1& % M E
3B01030164 |WiMME AR H0.4(MNKITE) Fuel nozzle gasket0.4
3B01030165 WM AR 50.5(MNKITE) Fuel nozzle gasket0.5
17 | 3B0203017A |RHREPH)(MAITE) Spacer 1
18 3525060502 | MK IRAEAMEX50 Stud AM6x%50 2
19 3525060552 | MK IRAFAMEX55 Stud AM6x%55 2
20 3522060222 |#E#M6x22 Bolt M6%22 1




[ 21 | 3525080202 [3xsLi@AEMEx20 [stud Am8x20




4. SEIEE SR CYLINDER HEAD BONNET ASSEMBLY

F w® = £ B BXEWH B B & X
i CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3522060552  |#B#M6x55 Bolt M6x55 2

2 3B0104100A |SEIZEBE K (MAITRE) Cylinder head bonnet assy 1

3 3B0104003A |SEIZEBRF (MAITRE) Bonnet gasket 1

4 3B0104101 WK 2 Breather Assem 1

5 3B0104102 (O ZHEE12*1.9(FIKRIK) O-ring 26x3.55 1




5. JEZEEM S B PISTON & CONNECTING ROD ASSEMBLY

f

F w 5 2 % RXEWH ¥ B & X
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0205100 |SEEIREK Piston ring assy 1

2 | 3B0205002A [SEE(MNATE) Piston 1

3 3B0205003 |SHEH Piston pin 1

4 3B0205004 |SEE{ELE D21 Piston pin circlip 2

5 3B0205200 |ZEAFE R Connect rod assy 1

6 3B0205006 |EFTHE Crank pin bearing 2




6. M t# E 5 CRANK SHAFT & FLYWHEEL ASSEMBLY

F w® = £ ENER B B & X
il CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 357106202  |iRzh #6202 Bearing 6202 2
2 3B0206002 |k Balancer shaft 1
3 3543050507 | F4#5x7 2
4 3B0206004 |FErmise Balancer gear 1
5 3B0206005 |mhihiEATiS%Ee Crank shaft timing gear 1
6 3B02066001 |#hFAV1(IIKITE) Crank shaft 1
3B02066003 | #hFAV2(INKITE)
3B02066004 | #hEAV5(INKITE)
3B0206600B |HiFHP1(INAITIE) R
1 < I\
3B0206600C |HiFHP2(INKATHE) EE i —
3B0206600D |#HFAP3(MNARITE)
3B0206601P |EhEQ1 (I KITE)
3B0206602Q |MFHQ2(MMAITHE)
3B0206603R | FHQ5(INAKITHE)
7 3B0106008 |4AHEED6 Plunger ®6 1




8 3543050512 | FF4E5x12 Key 5%x12 2
9 T (ABAREERE) Key 1 ERAQHH
10 3B0206011 |FErm&ahigse Balancer gear 1
11 357106307 | zh 6307 Bearing 6307 1
12 3B0206013 | TkiihE Flywheel gear 1
13 3B0206014 |7k% Flywheel 1
3B0206014A | ki (HEDN) B2 7 Bt
14 3B0106015 |TkFHIRFR Flywheel nut washer 1
15 3B0106016 | ki iRFH Flywheel nut 1
16 3B0106017 |#EzhME Starter pulley 1
17 | 3522060122 |iR#M6x12 Bolt M6x12 3




7. R H S X CAMSHAFT ASSEMBLY

F wm 5 £ B BXEWR B R &% x
= CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0207001 |=SITHEATERH Valve rod assem 2

2 3B0107002 |=SITER Valve tappet 2

3 3B0207003 | HIERTIER Camshaft timing gear 1

4 3543040412 [F4g4x12 Key 4x12 1

5 3B0207005 |hEFA(IIAITIE) Camshaft 1




8. S R4 5. H AIR CLEANER ASSEMBLY

F w5 £ W EXER B R &% %
= CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0108001 |ZSiEsEEs Air cleaner gasket 1

2 3B0208002 |#HSE Intake pipe 1

3 3B0108100 |Z=iEANF Air cleaner assy 1

4 380108102  |Z=iRiE/ 1




9. H B8 5 Bk SILENCER ASSEMBLY

3

F wm 5 £ ® HEXER ¥ R &% x
= CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0209100 |HFEER B Silencer 1

2 3535082 T8 E Washer ®8 2

3 3531082 B Washer ®8 2

4 3512082  |#B8MS8 Nut M8 2

5 3522060122 |#RFEM6x12 Bolt M6x12 2




10. @B RS B LUBE OIL SYSTEM

B
.
)

F w5 2 % RYXEWH B B & x
= CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3522060122 |#R#M6x12 Bolt M6x12 3

2 3B0110002 |#liERER Oil pupm cover 1

3 380110003 [OFZZ%}[34.5%1.8 O-ring 34.5x1.8 1

4 3B0110006 |#lSMREK Oil pupm assy 1

5 355103016  |443x16 Pin 3x16 1

6 3B0110006  |#l3hR #3) thie Oil pupm gear 1

7 3B0110200 |#lidiEBRSEBH Oil filter assem 1

8 | 3B0110008A |OFZRI}ME25x%2.4 O-ring 25x2.4 1

9 3522060142 |iE#M6x14 Bolt M6x14 1

10 3B0110010 |#HHSE Intake pipe 1




11. MR LK S B FUEL TANK & FUEL PIPE ASSEMBLY

F " 5 2 W HEXEWR B R % X
= CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3522080452 |#R#M8x45 Bolt M8x45 1

2 3B0111002 |hFE LR EERE Upper stay bolt 1

3 3535082 THE DS Washer ©8 1

4 3B0111004 |/BFELZF Upper stay 1

5 3B0111005 |MFERER Damper 4

6 3B0111006 |EIHEFE Clamp 2

7 3B0111007 |EHE Fuel retum pipe 1

8 3522060142 |iR#EM6x14 Bolt M6x14 2

9 3B0111011 |ShFEFF K<k ER4 Fuel tank cock assem 1

10 3B0111012 |OEZEE13.2x1.8 O-ring 13.2x1.8 1

11 3B0111013 |#BEF# Clamp 2

12 3B0111014 |#IHE Fuel pipe 1

13 3B0111015 |4EMiRiERER Fuel filter gasket 1




14 3B0111016 |4&5hiEiEss Filter element assem 1
15 | 3B0211017A |SEHEEIH(INKITRE) Fuel injection pipe assem 1
16 | 3B0111018B |HFE/EEEEBME(4LD) Fuel tank welded assem 1

3B0111018C [JFHIRIEEF1H(201CRELL)

3B0111018D |JhFEIEHEEBM(B)

3B0111018E [MFHIFHEIDMH(HE) Bk

3B0111018F |H%HIEHEEERHF(I5)

3B0111018G |MAEEHEERM(H)

3B0111018H |B#FEIE#EEIBMF(165C)
17 3B0111019  |4&5dIEM R Fuel filter 1
18 3B0111020 |MFE=IH Fuel tank cap assem 1
19 3B0111021 |MFAETXZFE Lower stay assem 1
20 3512082 12 M6 Nut M6 2
21 3B0111023 |/HfERUHIBER H Fuel tank oil plug seal assem 1
22 380111024  [HFEHUHIRZEM12x12 Bolt M12x12 1




12. AER BRI R G GOVERNOR & CONTROL SYSTEM

FG
FiFP
F w® 5 £ B ENER B B & X
il CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0112001 |Tk4E4H Fly block pin 2
2 380112002 | k4 Fly block 2
3 3B0112003 |AEzSHESE Tappet 1
4 3B0112004 (3% X BB Level fork 1
5 3B0112006  |#& XATATHEE 1mm Govemor level washer 1
3B0112006A |48 XATATHHEE1.5mm
6 355103022  |4H3x22 Pin 3x22 2 BABRXER
7 3B0112004 [AERATIFIEEEH Govemor level welded part 1 BSABRXE
8 3562081404 [JhE2.6x14x8 Seal 2.6x14x8 1
9 3B0112100A |AEFREK Control handle assy 1
3B0112100C [AEFWEMK(FG)




13. BOMR S AL FUEL INJECTION PUMP ASSEMBLY

3B0113100 (WEMZRE R

F w5 B W HBXEH B = & x
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 Fuel injection pump assembly 1




14. B H% & R FUEL NOZZLE ASSEMBLY

|

FF % 5 £ BXEH ¥ B & X
5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0114100A |WEHuE B B (MNAITRE) Fuel nozzle assembly 1




15. FH iz H & RECOIL STARTER ASSEMBLY

F w5 £ B HXEH B & & X
=5 CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 3B0215100A |FH & B (D) Recoil starter assembly 1

3B0215101B |FH#& SR (R)

3B0215102C |FH & B K (E) iR

3B0215103D |FHE B K (E)
3B0215104E |Fh & B (165CH)
2 3522080122 [i&4EM6x8 Bolt M6x8 4




16.5 X 2 5.5 COOLING DEVICE ASSEMBLY

m 5

B ™

HXE#H

H B

& X

CODE

DESCRIPTION

DESCRIPTION

QTY.

REMARK

380116001

ARZ

Shock absorber seat

o e | dn T

3B0216002A

SRERZM(A)

Fan case welded assem

3B0216002B

SR EEEZM4(201CHEL)

3B0216002C

SREREZEMH(R)

3B0216002D

SREEENF(E)

3B0216002E

SR EREM(E)

3B0216002F

SREEEA(RE)

3B0216002G

SR EREM(165CH)

3B0216002H

SREEERMH(BIER)

3B0216002J

SREREHFR)

Bk

3B0116003

BEE

Shock absorber

3B0116004

#FE10%10

Collar

353606218

A E6

Washer

||| w®

3522060222

2FEM6x22

Bolt M6x22

ool |or| o




17. BV R ZBHE K STARTER & GENERATOR ASSEMBLY

F w® 5 £ B BXEH B B & X
= CODE DESCRIPTION DESCRIPTION QTY. REMARK
1 380117001 KR KRB Flywheel generator 1

2 3522060202 12 M6%20 Bolt M6x20 3

3 3522060122 12 M6x12 Bolt M6x12 3

4 3527060082 1R£TM6%8 Bolt M6x8 3

5 3B0117005 ER Clamp 1

6 3C61009 ERiaESS Regulator 1

7 3C61010 BERiRESRTE Regulator stay 1

8 3B0117007 Bl Starting Motor 1

9 3522100352 12 M10%35 Bolt M10x35 2

10 3531102 g [ Washer 10 2

11 3535102 BHAE Washer 10 2




	DG3600E+B2.pdf
	Sheet1

	DG3600E+B Alternator-3.2KWBrush.pdf
	3.2

	1.pdf
	1.箱体

	2.pdf
	2.侧盖

	3.pdf
	3.气缸头

	4.pdf
	4.气缸盖罩

	5.pdf
	5.活塞连杆

	6.pdf
	6.曲轴飞轮

	7.pdf
	7.凸轮轴

	8.pdf
	8.空滤

	9.pdf
	9.消声器

	10.pdf
	10.润滑系统

	11.pdf
	11.燃油系统

	12.pdf
	12.调速操纵

	13.pdf
	13.油泵

	14.pdf
	14.油嘴

	15.pdf
	15.手拉盘

	16.pdf
	16.导风罩

	17.pdf
	17.电起动


